PARTS CATALOG NO. 982

3 N/
—
a a
e
MODEL C160 D1600
HYDRAULI ARY TILLERS
= FOR CA% RDEN TRACTORS
- @/\
N\
—g &
_ PRICE 75 CENTS
_\(

72%% J. 1. CASE COMPANY

CASE) Racine, Wisconsin, U.S.A.




Parts Catalog No. 982

C1600 & D1600 ROTARY TILLER

ROTARY TILLER
SERIAL NUMBER

N
DESIGMQ TRACTOR APPLICATION

@b\)v 130 | 150 | 180 | 190

A(O%’-\Joo ) ¢ ) ¢

M D-1600 X[ X | X]| X

> the reference to serial
ed

When using this catalog, notice

Serial Numbers




GENERAL INFORMATION

Indexes

This Parts Catalog is arranged for easy
identification of Genuine CASE Service
Parts. An alphabetical index is provided at
the front of this Catalog to locate the major
groups or assemblies. A numericalindexat
the rear of the Catalog gives the part num-
bers and the pages on which they are de-
scribed.

HHlustrations

All parts are illustrated in "Exploded
Views' which show the individual parts in
their normal relationship toeach other. Re-
ference numbers are used in the illustra-
tions. These numbers correspond to those in
the "Reference Number'' column and are fol-
lowed by the part number, description and
quantity required.

Indented Descript Xo

Indented parts in the descriptive list are apart of the
The quantity shown in the "Number Required' colu
chine except where parts are'indentedin descriptiy

REF. PART NO.

Orders

Orders shouldplainly specify correct part
number, full description, quantity required,
machine model and engine model, machine
and engine serial numbers, method of ship-
ment and shipping address.

Changes

When changes to the machine make itnec-
essary, revised pages for this book will be
issued. The revised pages will be issued with
the same page number as those they replace
and the "issue" number and date will be
advanced.

It is imperative that revised Parts Book
pages be inserted 4into their respective
Parts Books as \n(re
to do so will lead<t
purpose of the

ng assembly or sub-assembly.
e number of parts used on a ma-
this case the quantity shown is the

A 55159
28 A 56208
29 A 55956
30 A 55957
31 A 56210
32 A 56209
33 G 45175
16- 836
34 132- 104 @
35 A 55889 STUD - ball,socket & cylinder . .................. 2
36 13- 410 BOLT - 1/4" x5/8" N.C.,hex. . .. ... ............. 4
37 92- 4 LOCKWASHER - 174" SAE . . . .. it i ittt eeeeenn 4

Terms "Right Hand” and "Left Hand”

"Right Hand" and "Left Hand" sides of this machine are determined by standing at the rear
of the unit and facing in the direction of forward travel.



ALPHABETICAL INDEX

FERAMN0 (0 o0 5tlei 0 w0 a0 5 o o S45"5 0 oronsriase wye o elel oo »

Hose, Hydraulic. . . « ¢ e c e s v e v e eaeeces
Motor, HydrauliC « « + « ¢« e e e s 0 0o e . @ ..... 5
Motor, Hydraulic Parts. . ....... %9 ...... 13
ROLOLIDIIVE: o oo oinie o oo s aie %@ .......... 5
Tine Assembly. . . . . Ao (I R 5
Valve, Flow Divider . . . (NG = v v evnnnn ....11-13

<
Valve, Flow Div'r%a\\t? ................. 15-17
Valve, Hydra Oliske s o e Tsieie o ere . oo s 011-13







C1600 & D1600 ROTARY TILLER S

ROTARY TILLER ASSEMBLY (ALL MODELS)

REF. PART NO. DESCRIPTION REQ'D
1 C 11336 SHAFT - tiller (includes sprocket) - . « « e c ccc s evcoessoss- 1
2 C 10398 HOUSING =TEaHL clniel & ais siattel syieiolie mia raliol s ot slaitel nislos whieiiol ioltu el a s 1
3 C - 10399 HOUSING = R.H., «coccecceees L e il e ) 1
4 C 10401 CHAIN - roller, 63 riveted plus one connecting link No. 50

roller chain, Use one B 12474, two B 12477, one
B 12505, one B 12507 or cut from B 13031.

B 13031 CHAIN - 10 foot roll No. 50 roller chain (192 links)

B 12474 CHAIN - 50 links No. 50

B 12477 CHAIN - 6 links No. 50

B 12505 LINK - connecting, No. 50 roller chain

B 12506 LINK - offset, No. 50 roller chain

B 12507 LINK - roller, No. 50 roller chain
5 C 10402 SPROCKET - dTIME = = sis oo & o sl s & siis o o issns o s s lsotnln sinse
6 C 10403 GASKET - houSing « « « = e = e« e e et oo e oo ennnnnnnnnennns
7 C 10405 BEARING » 55 o e, as ois = s heilemette & sfeus o oo ® oi1es o shaTossdategeters s
8 0885CB COLLAR - W/Set SCrew « - -« e ccoeveeseennn
9 C 10407 TINE ASSEMBLY - 1965 model - -
9A C 10406 TINE, R.H. - 1965 tiller (tines ar,
9B C 10494 TINE, L.H. - 1965 tiller (tines

NSS HUB WELDMENT @

10 T 11231 PIN - clevis - 7/16" x 2. 3
11 132- 47 PIN - cotter, 1/8" x 748"« N\
12 15- 540 BOLT - RHBUNC, 5 %
13 131~ =351 NUT - locking, 5/16 N B e R N g e
14 C 11457 MOTOR - hydra <) age 13 for parts)
15 61- 624 SCREW - 3/8" @) /2" socket head cap « « oo e v v v v oo e 4
16 A 70128 QUIE/MOLOr « o o ¢ ¢ o + ¢ o e s o s e 0 000 oo ooesne 1
17 15- 552 Q BVBTO R B1 /A1 o tale o vid s 0 s v mn s bl won 8 2
18 C 11450 O S ol SRR AT = S I i 1
19 218- 5060 UOURING e vieie ohdd s O TR (R SR o 2

218~ 5006 for 218-5080Htting . (a5 . o vt vt e v bie s e 1
20 TC A9 o CHOIBONBU T . et afai e eee s sk e e e ss b s e ls sisle s 2
21  221- 1044 HOUSNDE - E0n S o T e e el o et o 8 I e 1
22 G- 12073 ASSEMBLY -welded ....¢cccccoecccccocccoccscs 1
23 C 12074 E ASSEMBLY - welded« « = ¢ = ¢ ¢+ s coeteeececccccecnes il
24.7°C @ INEEASSEMBILY = Wolded s o » = o o s spe o alo & oo s s sde wis e o s 1
25 C TINE ASSEMBLY - welded - o « ¢« « ¢ o o ot 0o e seeececeesosos 1
26 C :.) TINE ASSEMBLY - welded « « + + « = o oo+ o - SR L L e 9

Printed in U, S, A. July 1966



[eoo0000000000\

&

7 @
Pk@\@
ﬂw@

=




C1600 & D1600 ROTARY TILLER

FRAME & MOUNTING-C1600 TILLER

REF. PART NO.
11965
11966
11251
11967
11968
11969
11252
213- 6
141- 6
10 . c -119%3
11 C 11976
12 15- 868
13 Vv 14851
14 132- 32
15 132- 48
16 C 11452
17 C 11455
18 15- 548
19  92- 5
20 25- 205
21 15- 620
22 92- 6
23 25~ 206
24 15- 824
25  92- 8
26 15- 416
27  92- 4
28 25- 204
29  95- 8
30 15- 624
31 25- 208

elolloliciolols

Printed in U, S. A.

(FOR 1965 TRACTORS ONLY)

DESCRIPTION REQ'D
ARM - draft R.H., weldment =+« + -~ - oo e s iere e eie 6 oo e oo oo 1
ARM -draft LLH,* ¢ * ¢ e e c e o eeecesce . & e el el 8 e e e o]
ROD - tiller lift weldment « « ¢ « = ¢ ¢ ¢ e« ¢ & P e e ]
BAR - tiller adjustment e a8 & 66 S8 8RB E e e e o o0 000 1
ARM = Hft = oooio ois'o 0 6 650 06 e s 000000 eooososiasscessess 1
FRAME - weldment tiller hitch + < e ¢ e e e.n ceeee .1
CHAIN - tiller support ~10link e« ceooeoe ee s 00 s veesee e 1
CLEVIS ¢ ceceeccecccccacs e oo e e s e ecocecco e s 1
PIN - clevis ¢« ¢+ ¢ e e oo v eeeesese o ois o & ee oiwe e S 64 B8 E s b e. 2
PIN -draft e« «cccco«o e e oo e e 0 c s s ec0 e s e 0 e e e . 1
BOLT - weldment, 1/2"x: 4_1/4" ...... oo o o as o iend v es e 5ele 1
BOLT-l/Z"x4-1/4"long- ....... S o 801 eie s b wzs b bs e wlee il
SPRING - lift assist+ o+« e e e e R 1
PIN - cotter, 1/16" dia, X 1-1/2" ¢ e ccccoccccccococeccns 2
HAIRPIN - cotter, 1/8" dia, x 1" ¢« -+ o oltie o e o 8 iein she e o0 2
BRACKET - weldment « ¢+ ¢ o ¢ e eeee an &2sl W' oo wie & Mis & wie 2
GAUGE - depth, adjustable « ¢« .. . % o v(e sk T e e o oo o e on]
BOLT - 5/16"-18 UNC 3" long * * ;4 \\¢ + =+ e e oo e v ceieene 2
WASHER—lock,5/16"--~---- Y o0 a w656 4 w6 ads e e e terane 2
NUT = 5/16"-18 UNC = = » » = (NN ¢ * + s s oo oo oo 0 D
BOLT - 3/8"-16 UNC 1-1/ e o s s s Fin e s e ee 0B o 0 islese on 2
WASHER-lock,3/8”°--- ceses e cescccsesssese .« 4
NUT - hex, 3/8'"-16 -\ 0. ....... e e e e e o oeiel e ® TR |
BOLT - 1/2"x 1-1/2 pre o 88 0 siis e s 0 e s e o ¢ o e teiete ieeie 2
WASHER - lock, 1 . ........... o o oo @ Sw e e Priel e ete 9
BOLT - 1/4"-1" R I e e s s e e e o2
WASHER - lock\(T o alie 0 5 e 0 v ul ew sriesim oo o v o Bs e vt e e ee 2
NUT - 1/4" c e e e e e e e L T 2
WASHER, &) 1/2" » ¢+ oo vevesosnsns sisis o xi% w olaas STevs 4
BOLT - 3 1_1/2n... .......... se s sisie s s olos o sie 2
NUT DIV o STe s & e ee ssie @ e a e slwie @ 85w saie s e el =)

July 1966






V_

C1600 & D1600 ROTARY TILLER 9
FRAME & MOUNTING-D1600 TILLER
(FOR BOTH 1965 AND 1966 TRACTORS)
REF. PART NO. DESCRIPTION REQ'D
1 C 11000 FRANME: > ol et S 00 5 ke o syer Srerare [Siore Ak xR ]
2 129- 105 NUT—FHNUNC,l/Z"zmcplated------------ ceeeee 12
3 192~ 23 LOCKWASHER - 1/2" zinc plated « « « « « « « - - .o eeesee 14
4 C 11004 BAR - tiller adjuste « « « ¢« ¢ v 00 oo 0 £ O o it
5 115- 407 BOLT - RHBUNC, 1/2" x 1-1/2" zinc plated. . . . « ceeceeccd
6 C 11456 BOLT - weld, 1/2" X 4-1/2" ¢ et e e v e cocecnsocecocnans !
7 C 11419 CHAIN - 4 link, #40 « . « . . . e A . B o wlonseis ShCRE
8 132- 52 PIN - cotter, 1/8'" x 1-1/2" zinc plated « . ...... PR |
9 C 11007 RO =Nt . ci7c s 5 050 siis anols & cio e o o6 & olels R S &
10 C 10821 PIN - clevis, 1/2" x 7/8" zinc plated. S BoD L R i r
11  132- 48 PIN - cotter, 1/8'" x 1'" zinc plated . . ... . At . ol oS I D
12 C 11010 LEVER - tlller 1ift oo s shie RS L R K IO G sreepl
138 ¢ 11011 ADAPTER - tractor lift lever (1966 tractor only)- - ceesenel
14 15~ 872 BOLT - RHBUNC, 1/2" x 4~ D20 o v e orde e o ere B e e A S
15 111- 517 BOLT - rd. hd., short square neck, 1/2" x 1 N.C. .. vt |
16 C 11450 SHIELD) — Her . . oo Jeease s o o o d0 siis. srs snee o & o s e S
17 C 11451 BRACKET - angle MOoUnting . = o 2w 5 oks i I .. .. 4
18 C 11452 BRACKET ~tine , . . .. «ie s 53 N\e ¢ o coons - othe et ool
19 15- 552 BOLT - RHBUNC, 5/16" x 3-1/4 A\ N e s S
20 25- 205 NUT - FHNUNC, 5/16" A A . 5 2o e
21 92- 5 LOCKWASHER - 5/16" SAE~~. . ........ Eoieie oliste & sus s L v
22 C 11455 GAUGE - depth, adjusting <o) - ¢+ - e o v o ls alla et e e el - Y 1
23 113- 208 BOLT - RHBUNC, 3 K " zinc plated. -, ... s v e amenati
24 129- 103 NUT - FHNUNC, 8 v lated S el 2l sita Shtiis e lella e e sillelste st oY ole 2
25 192- 21 LOCKWASHER - 'a SR, zine plated . ... vvvveenennanns 2
26 C 11012 BRACKET - tillée ting...............

27 115- 403
28 113- 428
29 V14851
30 195- 109

Printed in U, S. A

: v‘-)'-

BOLT - RH " x 2-1/4", zinc plated . .....

BOLT - F x 1", zincplated . .......

SPRING o o5 e elle el & 00 e wibie e

WASHER in 3/4", zincplated . . ... 0000t
LS

July 1966



10




C1600 & D1600 ROTARY TILLER 11

HYDRAULIC P.T.O0. ASSEMBLY-D1600
(FOR 1966 TRACTOR)

REF. PART NO. DESCRIPTION REQ'D
1 C 11307 TUBE - bypass, hose-tube combination. . « « « ¢ e e v e v v v v Shetertec]
2 C 11308 TUBE - controlled flow, hose-tube combination « « « « ¢+ e 00 o v v 1
3 C 11309 TUBE - pressure, hose-tube combination . « « « ¢« v e e v e 00 v v e el
4 C/5 11232 TUBE - PreSSUL€ s « o « c o o o e s oo s ssosssossossoocssocscl
5 C 11273 TUBE - controlled floW . « « ¢ c e e c e e e osecvosscosocscocssl
6 C 11274 TUBE - excess flow . ... cc oo O A e olsteneheier]
i C = 511275 VALVE - hydraulic control (See page 15 for parts) I I I |
8 15- 612 BOLT - RHBUNC, 3/8"x3/4" .« e cvecoeen Ak R Slnted
9 92- 6 LOCKWASHER - 3/8" SAE std . . ... LS, i SR o ewere ohvled
10 C 11276 VALVE - flow divider (See page 15 for parts) s e, o LI TN 1
11 C 11250 BRACKET-controlvalves................ ...... S0 Gl
12 218- 493 ELBOW - 90°% 1/2" NPT X 1/2"tube « « « e v o v e o v e nn RO G o
13  218- 1056 ELBOW - 90° 3/4" NPT x 1/2"tube . ...... AR e e
14 221- 415 ELBOW - street, 90°,3/4"x3/4" NPT. . . c e v e v v e v E B ol o ol
15 221- 211 NIPPLE - close, 3/4" NPT .....ccoc00e. N RS e s o 1
16  218- 1025 ADAPTER - 3/4" NPT Xx1/2"tub€ . ¢ccceececcccsncocccas 1
17 C 11430 TEE - run, 5/8" tube X 5/8"" X 1/2" o s« v e e v v eveencenenncn 1

HYDRAULIC P.T.O. ASSEMBI@1600
(FOR 1965 TRACTOR

25 C 11532 BRACKET - valve mouating

26 C 11275 VALVE - hydraulic ¢

27 C 11276 VALVE - flow divide,

28 221- 211 NIPPLE - close, 3

29  221- 415 ELBOW - stree

30 15- 612 BOLT - RHBU I RIDLATT o o e et sh s o e siie e bie e Bid leb et 5
31 92~ 6 LOCKWASH S RAGES 72N L= 6 R e Sy MR SR U S e 5
32 218- 493 9 WINPT X1/ 28 UDE s e usTereliarex ol o sisdes b= 55150 ek s 2
33  218- 1056 NG/4" NPT x 1/2"tube -« - covven- ke T e 3
34 C 11535 ) x ARTTOA o1+ shse ois) cholonstoihel o) atakntiol = ki o s wlohinh ot 2
35 C 11536 DT T BRI IR = 6 o vin s s Siaoun o s mie & & 5w nis n o 1
36=:C 11537 ,3/4"x3/4"x 5/8"tube - - e vt e e 1
37 C 11621 \CE - valve mounting bracket - ... ...t iee e 1
38 25- 206 - FHNUNGC, 3/8" « ¢ v ¢ et et et tenietee e 1
39 113- 10 OLT - FHBUNC, 5/16" X 1-1/4" « « ¢« e e e v v v e e iaet o 2

Printed in U. S. A. July 1966






C1600 & D1600 ROTARY TILLER

13

HYDRAULIC MOTOR C1600 & D160O TILLER

REF. PART NO.

1 C 11457
2% NSS
3 A 72028

4 166- 23
5 193- 29
6 138- 134

* NSS

8* NSS

9 A 72030
10 A 72031
11 126- 24
12 A 72035
13 A 72034
14* NSS

15 A 72027
16 A 72026
17 C 11875
18 A 72024
19 166- 528
20 A 72036

HYDRAULIC P.T.O. A

30 C 11924
31 € 11977
32 C 11974
33  221- 425
3¢ C 11970
35 C 11972

36 218- 456
37 218- 1056
38 218~ 493
39 221- 21
40 221-

Printed in U. S. A,

QELBOW - street, 90

DESCRIPTION
MOTOR - hydraulic drive - - -
OIL SEAL - mtg. plate (See ref. 20) « « « « « + .o
PLATE - mounting- « « « « « « « -
CAPSCREW - ferry 5/16" x 5/8" N.C. «+« =+« -
LOCKWASHER - int. shakeproof 5/16'" « « - « « -
PIN-roll1/4"x 1" cccees.
QUAD RING - mtg. plate (See ref, 20) « « « « -« .
"Q" RING - mtg. plate to hsg. (See ref. 20) .
RACE - output shaft bearing « « « « ¢« e ¢ oo
BEARING - thrust, output shaft thrust. ......

KEY - Woodruff .....ccc00..
SHAFT AND HOUSING . ¢ ¢ ¢ ¢ o6 s o o e e .o
PLUG-housing «...ccoceeoeeces o aiois s
"Q'" RING - hsg. plug (See ref. 20) « - ... - oene
COUPLING - drive . . e e e oo oo oo osoees ok
PLATE - spacer . . . .
GEROTOR SET .....
CAP wend ... .. :. .
CAPSCREW - ferry 5/16"
KIT - "O" ring and seal (Incl.

(FOR 1965 T,

PPLE - 3/4"

HOSE - valve to heat exchanger . ......... o

@ked w/*). .

-----------

July 1966






C1600 & D1600 ROTARY TILLER 13
HYDRAULIC MOTOR C1600 & D160O TILLER
REF. PART NO. DESCRIPTION REQ'D
1 C 11457 MOTOR - hydraulic drive « « -« e s s e seceeccceccecccenns]
2% NSS OIL SEAL - mtg, plate (See ref. 20) « + e e cceceeeceeccee]
3 A 72028 PLATE - mounting: « « « « ¢« o ¢ oo 0 e 0 oo N S AT
4  166- 23 CAPSCREW - ferry 5/16" x 5/8'" N.C. «+« =+« - ceecieenaed
5 193- 29 LOCKWASHER - int. shakeproof 5/16" « ¢ « e e e e e o e o e e v o 4
6 138- 134 PIN-r0111/4"x1"..................... oiier o e deke
T* NSS QUAD RING - mtg. plate (See ref. 20) « « « o+ o o e v o v e Seire 1
8% NSS "Q" RING - mtg. plate to hsg. (See ref, 20) R I |
9 A 72030 RACE - output shaft bearing « « ... ... Ree s s Tode ke lotc -1
10 A 72031 BEARING - thrust, output shaft thrust ----- e v ee s siere e 2
11 126- 24 KEY -Woodruff « ¢ e c o c o cccocoees o7 % ieiiel # wie S deel 9 55
12 A 172035 SHAFT AND HOUSING -« c e o000 oe o R P o ol s llotsl= 1
13 A 72034 PLUG -hOUSING ¢ ¢ ¢ e oo oveeossscsssssosscscascscsns 1
14* NSS "Q'" RING - hsg. plug (See ref. 20) + ... - - ceeee e -1
15 A 72027 COUPLING -drive .. cocccecocceccocss SIS O s o il
16 A 172026 PILATE = SPACEr - « e c g e e cocococscsns 50 G O S
17 C 11875 GEROTOR SET ¢ ¢ ¢ et oo ecsoccecsecssssascosecs 3 sue nube 1
18 A 72024 el S R (o \NIC DR, 1
19 166- 528 CAPSCREW - ferry 5/16" s U o
20 A 72036 KIT - "O" ring and seal (Incl. arked w/¥ . - 1

HYDRAULIC P.T.O. A Y-C1600 TILLER
(FOR 1965 T %
30 C 11924 VALVE - flow % (See page 17 for parts). « - e e oo e v v v e vt 1
31 e 11977 frol (See page 17 for parts) ......... . 1
32 C 11974 heat exchanger hose- - . . = R S s 1
33 221- 425  TEE - 3(¢"WPT. -+ - - - - e L S Tl B s 4 NSl
34 C 11970 divider to tiller valve B I A 2
35 C 11972 "pump to tiller valve - - P o T o A elsrele 5 i
36 - Ul GRS - ORI T s tleia, w0 ek T 5 308 SRk 2
37 218- 1056 SNBOW - 90°% .« - . . - OO S~ TR SN 7 & o s B
38 218~ 493 JBOW - 90°% . ... e O PO B O G & o atelltons R )
39 221- 21 @ ......................... R Ty 2 1
40 221- ELBOW - street 90 . . P A R 1 o I - s vy = 2
41 221- § NIPPLE| i o/ o o onel o o 5o o1 v sis o siloial o s elel sl heieite e che mrenototetel])
42 C 709 HOSE - valve to heat exchanger R P S s Yats et teiotleic v 1
Printed in U. S. A, July 1966






C1600 & D1600 ROTARY TILLER 15

CONTROL VALVE -D1600O TILLER,1966

REF. PART NO. DESCRIPTION REQ'D
C 11275 CONTROL VALVE -complete. « « « « ¢« e e e e e vt ieceieeecens 1

1 221- 842 PLUG - relief, 3/8" ¢« e v e v vt e e v ol latisTol e ot Lon e L e 1
2 132- 6 PIN - cotter, 1/16" X 5/8"c e e e e e e e vons RE it B e e 1
3 95- 4 WASHER - p1a1n,1/4"....... SR R O i o SRR shenl
4 75- 48 SCREW - detent, 1/4" 20x1/2" round head - - - « - - I 1
5 C 11888 BRACKET - handle. A etalemel e aladeteretolta s o Yo TS Sleneiel 0u% PEaiede Fenole o 1
6 C 11889 HANDILE. . ... XS A O AT S el 4 Bh v e w68 e sxee ® abele ol eyEls 35 il
f! 36627 PIN ~handle:s:: « &« a oo Pk SIS ol BN B et |
8 € 11891 SEAL - UCUP & c o0 o v oo e e o stlok &t Nalie b IeET B N T e )
9 C-+11901 PIN —detent .« o o 0oic o0 A L et s eliehille oi's b ¥ wleohel chomeled o5 1.

10 = C 11893 BONNET -detent. . c c c c c 60 e 000 Ss ot e oNaloge = e sy e sherehels 1

11 169- 108 SCREW - bonnet, cap, 8-32 x 2- 1/4" fill. BOGE » LOL « s winnrs b 4
12 04458CS SPRING - relief ......... RS SN S o ool 1

13 75- 410 SCREW - bracket, cap, 1/4"- 20 X 5/8" ...... Slstis el e e sionole cnele 2

14 92- 4 LOCKWASHER - 1/4" ............ . .

15 C 11887 CAP -detent...... o e e ereT a el el e Seke s sliel el elel e n

16 C 11895 ADAPTER - spool detent. .. ..

17 C 11896 SEAT -relief ............

18 C.. 11897 "O"RING: -~ Telief <. ¢ os 0 00w

19 211-11 BALL - relief, 3/8" . .......3

20 NSS ASSEMBLY - (not serviced se

22 C 11892 SPRING - detent. . ......

23 C 11886 WASHER - plain. . . . . @

FLOW DIVIDER VA ?5@ 01600 TILLER,1966

C 11276 FLOW DIVIDE BLY - complete ---------------- B |
30 C 11863 PLUG o+« s {0\ & o sis s sils s o oiis 9 oo e o oo oise s siols e esm ol
31 A 7982 MO RING AN ells oo sl & o @56 & 3185 85 ol 5 sl s os o liiele P |
32 C 11861 Q ................... -
33 C 11860 ~7.
34 NSS
35 ~C 11871
36 A 30825
37 € 11865 .
38 C 11866 LVE - needle: <« o o4 6 o 4% s oo o 5l ol el shere &haraliet steleke o 1
39 A 356 ING -~ retaining « v e v oo v neenneans Y S| - GO 1
40 C 1868 KNOB il o ais o a0l o s s sss s s oo oi3ls v isi6 e IR e 1
41 C DEGCA Lis s o o oke; o v o o 0m sto) s o 5, o0 o ai> o8 % oo o s siiei et Be e 1
42 178 SCREW - set, 10-32x 1/2" cuppoint. . . . . ... cive w eieie s ate 1
43 (‘ 24 SCREW. . .... e . o w e b ST e 2
44 32 841 PLUG = 1/47N=PE.FI L oo v s\ s opie o ol ols ann sl sio s vislsBihe s ol 1
45 221— 842 PLUG = 3/8" N.P. TP, i - siere v 6158 ot e s o wimieis slilks oie)s wits 1

Printed in U. S. A, July 1966



16

b &

O
|
|
L e CO

EBE




C1600 & D1600 ROTARY TILLER 17

CONTROL VALVE C1600 TILLER=-1965

REF, PART NO. DESCRIPTION REQ'D
Ci 11977 CONTROL VALVE ASSEMBLY - complete « « ¢ ¢ e e e e v v e 1
1 166- 6 SCREW - cap, 12 pt., 1/4" X 1" N.Cs e ¢ e e v e e v v cleie eiee e 1
2 166- 8 SCREW - cap, 12 pt., 1/4" X 1-1/2"N.C, s s+ s e ceeeececsonn 1
3 c 11925 END CAP - mtg_ ende-os s o oo e s olls 5 o & nite = sensioiel el oiels> il 1
4 09638-AB RING - retaining « ¢+« ccccececcceccccocnse o 5.8 o eisiete aie 1
5 C 11926 SEAT = Bpringsve -« HEleiors st oo el 500 o oo 4’ 00w slo s o esiinte oo 2
6 (&) 11927 SPRING - centering- « » <« e e e oo e e e eecccccocaccoccoss 1
8 (& 11930 SPRING - shuttle « ¢ ¢ « ¢« « « '8 61 & Sia el B @ SieTs .6 Sls ShELEIeSsTe 2
9 C 11931 SHUTIERER < i s s e Bilcke s it o wis sTiais s oliovieie = & 5. o0 mteslebare 1
10 C 11934 BODY AND SPOOL ASSEMBLY: + « + ¢ ¢+t cteesonnnconanns 1
11 A 172066 WASHER - 1= o shotae; s ove onetsils. ane 7 o8 Hhiia = o oo o slie w100, e oFahbGNatie 1
12 A 72067 RING-DacK Up: « + o+ oecocescscocesoccccsccccscscsocs T
13 A 172062 SEAL-1"O.D.X1/8"S€eC, *+ccvcceovceccececcccccccancenen 2
14 (© 10990 PLUG - CONVErSiOnes « * » « oo o oo e e esvsoeesscossssssses 1
15 A 72088 RETAINER —i86al: = cnattble nfe b & sl Eeiels sisin s olee o ale sieleboohe 1
16 A 172070 SEAL - block vee, 3/4" LD, « =+ s s o ceecocrececccccncnns 1
17 C 10987 BRACKET -mounting « « « =« = e e e e et eceececocccsccecns 1
18- T 13224 SEAL - "O" ring, 1-3/4" O.D.+ + + + R+ ++ oo ssseoecssss 1
19 C 711932 BRACKET - handle« - « + o« « o o « NN Y = & 1
20 A 72064 END CAP - handleend =« « « » « 5 N S N Sy 75 = i 1
21 138- 135 PIN - roll, 1/4" X 1-1/16" « c \s Y% e e e et evennnaennn 2
22 C 11933 HANDLE @
23 A 72056 CAP - detent ..
24 A 72061 .
25 C 11935
26 C 11936 BUSHING
27 C 11937 BLADE......
28 A 172055 SEAT - relie
29 A 72071 SPRING - r,
30 A 72057
31 A 72069
32 A 72058
33 C 11928
34 A 7982
35 A
FLO IDER VALVE C1600 TILLER=-1965
FLOW DIVIDER VALVE ASSEMBLY - complete ............ 1
40 BODY - valve (Use C 11924). .. ... ... .. A T 1
41 PISTTON e el telel olle o oRithlion o e eiis Lo al et alie el wlsiohalialelsl s piel e tabzatis o 1
42 SPRING: < s o006 5 s 66 8iaiis]as e oo e ssnssessens ettty oe 1
43 C. 11918 PLUG-end. ....... ot 6 0 b ol B ele s @ e wiohe w sele I tsidlelle 1
44 C 11917 VALVE = :CODtYOL . o o 'éiiele o0 o o 50,5 o0 o103 e o e as os v s¥slatelistle 1
45 C 11916 SPRING. . ...... A A o o 3aie ate T G R O S e 1
46 C 11915 RATCHET ; 2 ¢ ¢ ce s ois oo ooos ane o espres o e s 52 L
47 C 11914 POINTER: . ¢ s .o ¢ o5 niasiels.aas s o om S oliel = e v iwi e e, o ieles SRS KRR TS 1
48 C 11913 WHEEL - indicator......ccoe .. R . > i i 1
49 C 11912 HANDLEE o o o0 0o s 00]a 0 0o & 0 550 % 6icte b o o (ST e 1
50 178- 13 SCREW -:get, 1/4" gocket head . . « « 46 v e s s sonsonebimssasn 2
51 C 11911 PEUG: 3! ¢ sisa v o0 shitotaiio o ohoie el Bherieel e o 6 8ei el whe) e e 55 e re el
52 A 30825 SBAL ~ VO rING: | . ot SRlle o0 o005 o sie 2o e 56 s & s shelstele s 1
53 D 32110 GASKET. ~ "O" PINE 15 s . o e ois @ 666 o5 o s 5,0 miePalemet oo 1
54 C 11922 GASKET - "O"ring. ..... PR S S AP S ) 1
55 C 11923 RING = DACK UD: . oo titlais biols 516 o816 55 olsisns s o es s iole wioreie o 1

Printed in U, S. A. July 1966



NUMERICAL INDEX

¥ eTeTeNeYoTeRototototeoReoRoReoRo o Re R lo L e o o o S S

PART PAGE REF.  PART PAGE REF.  PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
36627 15 7 C 11272 11 4 | c 11919 17 42
7982 15 31 [C 11273 11 5 [C 11920 17 41
7982 17 34 |C 11274 11 6 | C 11922 17 54
30825 15 36 |C 11275 11 7 | c 11923 17 55
30825 17 52 | C 11275 1 26 |C 11924 13 30
35694 15 39 |C 11275 15 C 11924 17
70128 5 16 | C 11276 11 10 |C 11925 17 3
72024 13 18 | C 11276 1 27 |C 11926 17 5
72026 13 16 |C 11276 15 C 11927 17 6
72027 13 15 | C 11307 11 1 [C 11928 17 33
72028 13 3 | c 11308 11 2 | Cc 11930 17 8
72030 13 9 | cC 11309 11 3 |Cc 11931 17 9
72031 13 10 [cC 11419 9 7 | c 11932 17 19
72034 13 13 | C 11430 11 17 | € 11933 17 22
72035 13 12 | C 11450 5 18 |C 1193 17 10
72036 13 20 | C 11450 9 16 |C 1 17 25
72055 17 28 | C 11451 9 17 |cC 6 17 26
72056 17 23 | C 11452 7 16 |C 1721
72057 17 30 |C 11452 9 18 5 7 1
72058 17 32 | C 11455 9 22 1966 7 2
72059 17 35 | C 11455 7 1%\%0 11967 7 4
72061 17 24 | C 11456 9 NS 11968 7 5
72062 17 13 | C 11457 5 C 11969 7 6
72064 17 20 |C 11457 13 C 11970 13 34
72066 17 11 | C 11532 <S§§ c 1197 5 20
72067 17 12 | C 11535 @ 34 |C 11972 13 35
72068 17 15 | C 11536 3 |C 11973 7 10
72069 17 31 | C 11537 N 36 |C  119m 13 32
720170 17 16 | C 116219 @ 2 37 |c 11975 13 42
72-71 17 29 |c 11 Q§§> 15 33 |C 11976 7 11
12474 5 ¢ - il 15 32 |C 11977 13 31
12477 5 c 1 15 30 |[C 11977 17
12505 5 C 15 37 |C 11978 5 26
12506 5 6 15 38 |C 12073 5 22
12507 5 =3§2232 68 15 40 |C 12074 5 23
13031 5 (;25) 1869 15 41 |[C 12075 5 24
10398 5 11871 15 35 |C 12076 5 25
10399 5 OMC 11875 13 17 |D 32110 17 53
10401 5 @ C 11886 15 23 |0  885CB 5 8
10402 5 C 11887 15 15 |O 4458 CS 15 12
10403 5 6 |cC 11888 15 5 |O 9638 AB 17 4
10405 5 7 | C 11889 15 6 |T 11231 5 10
10406 5 9A |C 11891 15 8 |T 13224 17 18
10407 5 9 |cC 11892 15 22 |V 14851 7 13
10494 5 9B |C 11893 15 10 |V 14851 9 29
10821 9 10 |C 11895 15 16

10987 17 17 | C 11896 15 17

10990 17 14 | C 11897 15 18

11000 9 1 | c 11901 15 9

11004 9 4 |c 11911 17 51

11007 9 9 |c 11912 17 49

11010 9 12 |C 11913 17 48

11011 9 13 |C 11914 17 47

11012 9 26 |C 11915 17 46

11250 11 11 | C. 11916 17 45

11251 7 3 | C 11017 17 44

11252 7 7 | c 11918 17 43




&

NUMERICAL INDEX

19

PART PAGE REF.  PART PAGE REF. PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO.
HARDWARE CODE NUMBERS
15- 416 U] 26 [178- 17 15 42
15- 540 5 12 |192- 21 9 25
15- 548 7 18 [192- 23 9 3
15- 552 5 17 [193- 29 13 5
15- 552 9 19 [195- 109 9 30
15- 612 11 8  [213- 6 7 8
15- 612 11 30 [218- 456 13 36
15- 620 7 21 [218- 493 11 12
15- 624 7 30 [218- 493 13 38
15- 824 7 24  [218- 493 11 32
15- 868 7 12 [218- 1025 11 16
15- 872 9 14 [218- 1056 11 13
25- 204 7 28 [218- 1056 11 33
25- 205 7 20 [218- 1056 13 37
25- 205 9 20  [218- 5006 5
25- 206 7 23 |218- 5060 5 19 «Q
25- 206 11 38 [221- 211 11 1 N
25- 208 7 31 [221- 211 11 @
61- 624 5 15 [221- 211 13 @
75- 48 15 4 [221- 216
75- 410 15 13 [221- 415 A4
92- 4 7 27  [221- 415 29
92- 4 15 14 [221- 415 40
92- 5 7 19 221- 425 %1 33
92- 5 9 21 [221- 841 & 15 44
92- 6 7 22 |221- 84 @ 15 1
92- 6 11 9 |221- 15 45
92- 6 11 31 [221- 5 21
92- 8 7 25 A\
95- 4 15 3 <K?\
95- 8 7 29 Q\
111- 517 9 15 <3
113- 104 11 3 3
113- 208 9
113- 428 9
115- 403 9
115- 407 5
126- 24 11
129- 103 24
129- 105 2
131- 351 5 13
132- 6 15 2
132- 32 7 14
132- 47 5 11
132- 48 7 15
132- 48 9 11
132- 52 9 8
138- 134 13 6
138- 135 17 21
141- 6 7 9
166- 6 17 1
166- 8 17 2
166- 23 13 4
166- 528 13 19
169- 108 15 11
173- 224 15 43
178- 13 17 50




HERE'S YOUR SET

OF REVISION PAGES
TO KEEP YOUR PARTS
DEPT. UP-TO-DATE!

Revision No.1

parts Catalog Pages
No, 1196 7-8 9-10
/

Hydraulic Motor Parts

To Parts Catalog No. @

for \
Model E70 Rotar%'
~— For Case -o‘- ractors

Insert the att sed pages in your copy of the
above Catalog£§§§>9

This Catal-- been printed in loose leaf style to
allow yoy gv* ts Department to keep their Catalogs

curren -- up—to—date. Insert these pages promptly
in t roper places. Remove and destroy the pages

th?i;» ace.

J.1. CASE C€O.
Est. 1842 Racine, Wisconsin, U. S. A.

2500 Issued February 1969
Printed in U.S.A.




E-70 ROTARY TILLER 7

ROTARY TILLER TINE ASSEMBLY

>s)

EF. PART NO

P R
1 C 13840
2 C 13841
3 C 13842
4 C 13843
5 C 13844
6 C 13845
7 C 13833
8 C 13834
9 113- 208
10 129- 103
11 192- 21

Printed in U, S. A.

DESCRIPTION REQD.
BUB - leftoutside #lc c c s s o s s 605 6 96 s sio o s6sadls % iie 1
HUB =.1left center #285% s« 55 o s 010 o os ataisia o siais a sxole oo s ® 1
HUBE Jeltinside #3155 ¢ o o o1 s sreisi o o s1s sPeLeRe oFels ol Snamsronerews 1
HUB! =:r1ght INSIde #4. . o o o oo o-sioio o o0 v arsin’s siare suske oe P |
HUB -rightcenter #5 . . c c c cc e e e e e e e M O O L Do O GO0 O 1
HUB - rightoutside #63 . . s o s e sassess s sossossse St
TFINE - Right o SRR Geps o o mnsisions s 657 ot o 6] /s re.iarisiiol & siel e <o) 12
TEINT = LEEt. aicis o oo o Totate odaie lollasionsls) o are sys, s a-sterel & o ere e oils = 12
BOLT - 3/8"x1-1/4" N.C. HeX Z.P. . . .. oo v veeecoeees . .24
NUT - 38" N.C, BeN Z.P, ..5% e en's dssssinisoositesssss 24
LOCKWASHER - Y BOZ.P. ... 8 .0 isssesasansesssss 24

April, 1968






REF. PART NO.

1
2
3
4
5
6
7
8
9
1

29

ROTARY TIL

) 1127@@

E- 70 ROTARY TILLER - )

ROTARY TILLER HYDRAULIC MOTOR

C 13945
166- 524
138- 134
NSS
C 13977
NSS
NSS
NSS
A 172030
A 72031
C 14328
NSS
NSS
126- 24
C 13973
C 13961
C 13962
A 72034
NSS
NSS
NSS
C 14301
166- 536
C 14955
NSS
NSS
NSS
NSS
NSS
NSS
NSS
C 14329

NSS

C 11895
95- 4
75- 48
C 11893
C 11901
C 11892
C 11886
C 11887
169- 108
C 11889
221- 842
195- 515
0 4458CS
C 14327
211- 11
C 11896
A 27891

KIT - geroler (Inclu

DESCRIPTION REQD.

MOTOR-hydraulicC.l.O.C..Cll....I'.......O‘-..'1

SCREW - ferry cap 5/16" X T/8" NF cccccccececocscssd
PIN ~roll 1/4" x 1" ¢« o0 o i iaredioTete sinlo R e te el sTapebe
SEAL - oil, mounting plate (See Ref, 29) « ¢« e ¢ e ¢ e &«
PLATE-mounting ¢ c e cc o cococcececcccccce .
WASHER - backup (See Ref. 29) ¢ e co e v eeoceccses .
QUAD RING - mounting plate (See Ref. 29)e ¢ « ¢ e e e e e e e oo
"Q'" RING - mounting plate « « « ¢ ¢« .
RACE - outputshaft...................... .
BEARING - thrust. . ..... o060 s® e siale o s .
SHAFT AND HOUSING ASSEMBLY (Consists of items 11 & 12)

SHAFT - output (Order C14328) ...... o e swis slohelsle

HOUSING - (Order C14328). . .. .
KEY = Woodruff « « « s o o0'cc0 6o saiescsscoesesseises
SPACER - output shaft...... s sl e s alale alh el ene] o) o ietuner & =
COUPLING - drive « cecwececcecoccoesse ofelele ol ehalis
SPACER - drive coupling « « « « « o e ole s &0 . o0s siece oo
PLUG - housing « ...« .. - o
"O" RING - housing plug (Se
"O'" RING - housing to spac
"O'" RING - spacer to ge
WASHER - end cap
SCREW - ferry cap

.
Y s Ll o e e e S

eRef.ZQ) ......

&
PLATE - spac @ .......
CAP-end. . -

roller geroter .. ...... o8 0 ees oo o emie

© © © 0 0 0 0 0 0 06 0 0 00 0000 0 0 00000000 00

o g o0 g0 0oibrewsere e o ® o 0 0o 0 00 0 00 0 0 0

1
2
7
7
1
1
1
7
1
!
1
6
1

HYDRAULIC CONTROL VALVE

ALVE - tiller control ..... e e s & s e s, s a6l 8 el el ol wEE o eysile ]
SEALi« U=GHD s «s. s os aa s oisoosiosssossesss sesdesse 2
PIN - cottefl 1/ 18 X 648" « o'c cc o e oo osesosssonwlsnion 1
PIN = -Banale 8 X o raare il o susis & 5i5 o 6565 618 5 & anele 1
BRACKET = hafidle £ s c e os 5 s s 00 sis 6 s o as 5 oave & lensroe 1
SCREW - 1/4" x 5/8'" N.C. fillister head . . . . v v v v v oo v e 2
LOCKWASHER - 1/4" . . . ittt it i ieenenneenanannnns 3
BODY AND SPOOL ASSEMBLY (order C11275) . . . .. v v v v .. 1
ADAPTER S8SPOOL , & « o v sis o 0o o6 o ofsas s simeosviesssos 1
WASHER - plain 1/4" | | . ...ttt eneneenennannnns 1
SCREW - 1/4"x1/2"Rd. Hd. machine . .......ooeeeuu. 1
BONNET -i@etent .. i, . .5 oiewoiinseesbosseeetone 1
PIN = d6EeNE | o 5 5 o gnsiiersbe s o] oot iwiote’ /sl o] or olieiie o' ielie &5 awics 1
SPRING -~ detent -, . i ol o oe o s0ssenssoscessecesessoe 1
WASHER - detent SPPINE . . . Lo v 6o 0 o5 s si0as 56 68 o oo 1
CAP = detefil, 8 o oo oo el s is oFe s o ol 0 s one < oot wraonarsls 1
SCREW - bonnet 8-32 x 2-1/4" fillister head , . ... .. ce...4
HANDLE = ¥RIVE | [ . .o e o cnsossovessssss siutige sie 1
PLUG - relief 3/8" MPT ... ..¢cvoveesees A AT 1
WASHER - relief. ......ccccceeeccccccacccccacsse 2
SPRING: = Peliol sesiaenenansmsnsns s sgonsiinshopnspansnsnsysslisits s e lole 1
SPACER - no-Teltel - < s5 ¢ 5.0 6 .6 o6 0 B e o 1 e 1
BALL = Telief 3/ 81 .« v isle o oos e ois shalirosetsloss varis, sheuse ooty 1
SE AT =T eliel i oeneis « ovs lonalelalieolleln ol's sis sls whalareliste e ailee o s 1

DO RING =Yellef Seat o« oo o o o siple s aois o 0is 6 o6 s & oo oaie 1



10




A

=0

Be Safe...

Insist on

.......

Romantini 4000 "8-66 "'

L T —-



